bl 9 oM dd=o

AY BYY wl=xao AYAY Hlo (Jsl o pless el 009>

e Sl o3kl by T )l rdo T Slgo B3 Yljwe () 2

oo b il )

Z‘,QU’ S e ;'1;;&:;,'5 —dwgy Fealo PYIRIAY ;"_,QU’ PAX: VAV

Olps S 3¢ e sle olSiols Jame wuiblang s dite )l Swlisb IS (5 szubuils Y

olislo )5 (S5 jo f}J.c olisls Jouzo wblags wiie Sl ol )l m,.aT osls A

oliilo )5 i 54 o sle olSils

Ol SLT ool Yliss pagd G293 9 GbIgeT She)lS &

mpirsaheb@yahoo.com :Juesl - AVVAYZ - -V : juSd

SQ\YYEEZAN - U.VJA d,i’.wuo oA.u».v,.l %

-

odusa

JiSis 5 gothol S5 5 pab Szl Jus I LT Jl Juols el 5 T dlge 4y 0T alie 53507 1832 9 dine)
838 .3 5 D)3 w) e )90 (FawelbT T )3 dgo pl B3 Slabs) B3I w5 16 (1338 Sols slaos sl )3

bl e el T T 1 b T Slge 53a 53158 b Gl pluses IS ) 2 asillas o
[...]
28 35l ok T Slse b IS Giisls Sl Jools
ST 03 Gadss plieslla ()5 wlus 5 wlale Jia
FEFOT I ST BN [l PRV K RV g R VO Y PP
I Gl Giblag £ 9m 5l s wlibd @ ax 55 Sy
S aalse vlo) wie M wpew Bl 4 T
Hoa (Bose )3 muzen Mo 5 peiue 9 HYsb
S 5 ol 1AYD Jls 13 (F) bl se el 5la
S ulsie @ G el wuw) buxe glejlw S JI
23 9 23,5 Sarme gl sl I gl osle
Sl (VA) 8,5 13 1) glopus Slgo A 09,5
NOMs yozmod luS 55 Jl Srawy o pdws B3
Ulpize oo ST bS5 b 5 55 52 THM
oalanul Jsd 2,5 5 (AS) 5 b Gils) psuagus Jl
Do dea L Ginls) sld yeiw 03 (A-1)) o8
ST 6l 030V I 5ja puslie yals ules ol
3511 Sl sole lsa Jl s JB ez b BT
QG 90 olps wgo & s YL I BT aibb e

! Trihalomethanes
* Air Stripping


www.sid.ir

YA ubhles 5 06 allase

k_,JT él}o Bia [P ]

ol Il Jools Jslxe COD o el &35a (530
Aol sy pid 03 )5 She BO--F- - als o
L Jolxe ol i & 53905 a5905 s ln
L o 815, Jsdme uaw 303,55 0T
T Gropa pub pabais b 5 aiz) T ©j%e 03
Q@ 9 025 @il Glule)T o Hbs 3)se (2
«b)pb)sﬁmw»wl.mzﬁ;)lgvlﬁja),m
23 i VDAY A /A /8 S raud IS L
Ol jodd 198 aay 3,5 13 Ginle )T )50 dids
D3 O 3935 by el VI & g9 b b
03 piww 5390 Jl (a8 B )0) el sla vle)
o Sl Gl o Aiges (IIASOL Al o s
busgs YOV/Y N zgo Job 0> b 550 wds
5 UV-120-02 Jaw Varian jiecsis 9 »iSowl olliws
Jabo soles 2035 (5,48 ojlasl by T COD jus
osbsl 0 b Ginle)T plxil 5 Golsy Aigas
S aie Mlasliwl DS S denge slaghsy
Olie o SRumed plmihus (1Y) b ell el
SISl ala o pa U3 Sds Yl & COD
s & Excel sl o5 I oslaiwl b Soo3u

Ly aisL
TOC 5 COD uljue &S wuwl ol S s
Ol plo) wibiS L o (s )5 o)l slads ool
J9an) wawl aidly sl 38l 53905 (2> ikl L 5
So)s a8l 9T LS @ guicmed (¥ 5 )
90 b Gluls) @i Jl o295 T )53 COD ia
Sose uba sl ple) v +/¢ L/min s sl
PE XY AN D sy & aids £+ £D ¥+ A
Y- ¥ A7 Y o a /A Limin s cawo)s
Buopa Y- AL ALY L) Limin s auops
9 dop3 M4 D & ¥ w5 & V/Y L/min s
Sose s ple) seles )3 V/0 L/min 8 sl 0
L a5 2850 plis @l ool dbboe dwo)s io

oL Uby)
158 b il s =5bly (31855 ol plsl sl
L Llels) (P 23,5 ilssl o o al (abb
VE- Gac 5 pio Silw 1O b3 LPVC Luia Jllsa
29530 Goc 8,5 )3 oslaiwl Syge yio SBlw
Voo o)lasl b oSy wlebd I oslawel b
O3 Sl 323,50 018 5 JSb 42 pie il
s 55 IS S G55 SSttly e o hous
Sl J5 onles mow 12935 Sl Slab 5 Jls
Sl ol 0351 20 pie YA 393 el oyl
Sls A e oSy <K )l Jls 350 Sled (ol
S 5 ol T Sley 38,5 oslaiwl el T
5 0o Joskamlly Isa b Ginls) misw & ST
> L PMI6O/A Jas Wl Lowara olSuws
G Y3 Sl b elxil asds )yl €4 51D
ol 0a a8 aads oo ) 10 )l S sl (o
O HAS)HLS L woawl 0393y S)ge asllbs
b a6 )5 UG ab gy e VT b 5 Ilasl ol rod
VOB /7 w6390 ol (3 s addlas ¢yl 0o
23 i Ve 63905 sl ol @ads o>
A% ol sL%mle ax)s 14 OT sles  aads
wobl Slad oaids oldd | S b anbls

=Tob

4

— a

v ¥ Tgi oyl por ,T I T

- 14385 g e ) dled b il e aghly S Sleuds N S
I9 b il ) 0338 T Hgimw —d fmiwm (23 —E flgd 0340 —Y tsey

Gadiun )3 s 390 S ol NOM; aus sl 0

YOl o 3938 bolxe DT il €L 5o 5 sls S

2 a5l 3lo ala e dus B 53 il plo) el


www.sid.ir

WAY e sl eleds ool Jls

wubldge 9 weduw alxe A

25 1 e a0 YOY/Y M 90 Jobo 03 ST Slse
oJlasl I y3 a8 00 &y 89 B0 jui 9 bl
Sl Galie )0 Mlg3se 5 035 COD 8
Ol 8 o)lsil b el ol .3l COD yuss
a3l ba wYslee I ooliwl b 5 o ages oda
whble plsize SN GIIASIL Lo sl o

Sgai dulze ) as905 0 COD

L s Uall COD Wia duo)s (3 Uliue Ll 381
COD 83a suops Wore vl vle) il 8l
O GSied ol b () 1S ges) el aisly il 38l
woles 3 Giges wda uliwe 5 COD gl
KV RENVRVEVAT FEN N VISRV SESIRN 10 NEVS
2ol 93 ol oy l.o.m.\u.o bls)l cssns plis as

6ok sl Aged DA Ol o 6)4? o Jlasl .okl 50

Hogil a3 ilike 5 948 BB Ulo) 9 W93 SHIAT)HL S COD a3 L Aiges w3 Yliae ) Jgsa

(min) ylo )y GosE 52
7. 1) b- &b & Y0 Y. Yo Y- 10 \- [} (L/min)
/R /4 E /-4 +/+3\A /-4YE +/+4YE +/+-4¥\ -/-4Yd -/-aYY +/#QA7 /=444 EVARY ) Vi 4
SAA¥Y /4P o/-4YE /AP o/-4YA /4QFY -/-4¥) /4481 +/-454 /.QAF </Vee¥ -/1-e9 JA
S/A\YY ARY A ARNY ARG ARNY VARNY /Y /\YA ARRY -/AY <AYY </\YE \
AYY /A\YAY </A\YA- /A\YAY /A\YAY /AYYY /\YAY </A\YAE AR AT NERE -/VEN \/Y
\Ye7 \YEY /\Y0F7 /\Y0F </AYOY /\YdF VY WA\e2d /\YPY \YF \YE ALY \/d
258 93 )5 e sans g iliste Sl kel Plo) 9 59 (23 IS 03ub (5 35 0135 S 3905 TOC 9 COD yljae YUgan
(min)_ywles yle )y
7. o Y- \0 (Lit/min) s, suc
COD TOC COD TOC COD TOC COD TOC COD TOC
& \Y &y V¢ 123 \d \Y b¢ \A /7
ey \E/7Y ey \&/7Y £d \o/% oY/¢ \Y/A d¢ \A/X7 /A
lavis Y\/7Y 7E/Y yYi/44 70/Y yYy/y yy/y Ye/ay A- Yv/v \
A7/d Ya/&\ A/d Y-/ey /Y \n ay/a Y¥\1/d0A 15 Yy/y \/Y
ay YV/YA A Y-/v7 q- Y-/7 A Y-/ve AA Ya/4y \/d
30 4 —— 0.6 L/min
25 | —=— 0.8 L/min
—+— 1 L/min
20 1 —@——p . —*—12Umn
2 —#— 1.5 L/min
3‘15 1
4 10 -
a 5 A
o
o
0 +— T T )
10 30 50 70 90
(a333) 33bo lo)y
—aliko sla wled Ylo) 9 BI9aE (23 )3 COD LB3a Yliwe N Hldges
C)T L).)).uof} (/‘JZ)/? L/min SI9e (2 ETERY oy

L/'min sose (»3 @aads O wles glo) d
Wlsed 5 ' 3)5a8 Uls aslloe b &S 350 (ZV)V/Y

! Gifford Jon

03 ST sl B3a Hblss 150 b Ginls) i
S 3T 2 )3 vlsise ol Jl 9 wubls L T
odbs plxil asllloe )3 3ges oslawl JT sla

7 oles vy V3 COD Lials gljue g i


www.sid.ir

M ObKed 5 5o ) dlauc

k_,JT él}o Bia [P ]

10 wles plo)y 03 TOC yljae (o i 4 shoy
s (YV/dAmg/l) \/¥Y L/min s eue (5> Qads
Sose »d diads 7o ules gle) )3 YT (o pies
5 e aslloe 3wl wawss (\Wmg/l)-/# L/min
ST ol 5 83a sl Jsd S Sl &S ohlses
3y Ylis 33593 03,5 oslatwl wds Jl osuh i
TOC auio)s ¥Y bia Hblgs )35y Jled (yo )5 af
L ST os JT slse Sl Juols COD jl suops €+ 5
03w ubled 9 Fyuels uizmed (YY) culls
s 58 obse &5 aisls plis ol aslle
9 Mlai Bia ilgs e 1) TOC I auo)s YO (s 9

(VE) 33,5 50 La sy (55 il G el

ot b Gals) i &5 SIS lis w)p Azeis
&S Gosb @ awbls b JT Slge din cubls
Bl i o5 SIS )L )3 B3n ljue oy phity
o3 Ul 5 COD wlble ym yriczead 338l e
blsyl (/0 L/min )l385)0L s5a ) b Ggas
o)lsil sl vlgsise 9 039 VS 0 B S
Pl )3 =85 9 iy j8 b jo s &5 COD 8
Jsb 03 & Ggai da Ylise s sib oo Hinle)T

)5 oolaiwl yikis sbgle bl 7 90

Sl9)33 9 yShs
lea) Jl 35ls oo @Y 355 s allie Gl pilge
DMl 5 T awd olitule)T wlKes seles

olislo )8 SKb 3y pole olils wublag oasisls
T Joss 1338 5,505

? Faroogh
* Camper

WDes 5 el 5 UIed 5 "o rmess Gus8se
Obed 3)saf b addlbs )3 )by Silsxed
03 @uops Ve JT sl 5 el glise HiSlaa
Sl Gl olise o9 usdsa dsllae
Olise Ued 5 cyael asllioe 1 5 3uops YA T
303 ¥ T(DOC) Jslzme T wls 5 Liuals
Jss oy 8 Jl asllos s cyal 03 (VA=Y +) sblse
awl 0auh oslaiwl uJT Sl )5 B e Gode
ST sl 35lg5 50 Yo oo wlde &y Jled (5 &S
9 G3wwo adlbe . pled B3N 9 03,5 L3 D)
B3a sl lsa b Gluls) piwges Sl & ol)lKes
B39 03,5 oslaiwl ST Jl glieslld (55 wlus )5
PREIRVESEWN g4 e 5 B el opl a5 sls Hlds
03 oizad (\¥) 3bbse ST wluf 5 Bia &
@il ol OlSed 5 Gluire bugs a5 i
ST S 53 B3a )3 98 b Giels ) gsiw DI
OIS dwops sl Gl Gise) ) ol mle
olessly Liulssl Slol wde (Y1) wul 083 ,8
Slsd vl Gl & beyre JT slge bia
I Jools mlis . aublbiso 03T jiws 2) Jl Gosme
5 uwles lo) LR b a5 sls plis sl asllae
L oikls) P> DB Goge (3 vljae GinljSl
et 5 (S asllioe b aF 5,5 law hals 52
L Giaxs s S 5 Sgoxo (1Y) )l Silgxod
Pl T @ilie Sl g xS T ol 5 83a 350 03
Sl o3)sT sy j85 (2d e mbs 9 5l osls
Osiw DI 9 639,05 0lrs 2 whuss il s
Il Jooln @l;ua._‘c\;,sl._..(\‘\‘) A6l o )8 w) e b
s s amds )y Had V/0 & - /7l pba (3 s
S3905 Vb 2 I8l g0 S A5 S (0
576 4 ST wlus )5 B LIS 5V juslie &
sls Yl gl priczed A8 gy GHAL 55 Jol5
8L Gl ple) b5 L ai505 TOC oljue as

' Hugues Humbert
? Dissolved Organic Carbon


www.sid.ir

\WAY Jle (Jsl o pleuis Ar:)h‘% Jbw wubldge 9 wediw alxe AY

References

1- Crittenden J, Watson M. Water Treatment: Principles and Design. 2th ed. New York: John Wiley
& sons Inc; 2005: 69- 110.

2- Young K, Bae B. Design and evaluation of hydraulic baffled-channel PAC contactor for taste and
odor removal fromdrinkingwater supplies. J. Water Research. 2007; 41: 2256-64.

3- Krasner SW, Amy G. Jar-test evaluations of enhanced coagulation. J. AWWA, 1995; 87 (10): 93-
107.

4- Randtke SJ. Organic contaminant removal by coagulation and related process combinations. J.
AWWA, 1988; 80(5): 40-56.

5- Eikebrokk B. Coagulation— direct filtration of soft, low alkalinity humic waters. J. Wat. Sci. Tech.
1999; 40(9): 55-62.

6- Kim CH. Characterization of natural organic matter for selection of treatment processes focused
on DBPs control. J. Water Research, 2005; 39: 4779-4789.

7- Gallard H. Chlorination of natural organic matter: Kinetics of chlorination and of THM
formation. J. Water Research, 2002; 36: 65-74.

8- WHO. Guidelines for drinking water quality, (Chloroform), Health criteria and other supporting
information, Geneva, 1998: 255-275.

9- Ducom G, Cabasud C. Interests and limitations of nanofiltration for the removal of volatile
organic compounds in drinking water. Desalination; 1999; 129:115-123.

10- Odom R. Benefit—cost analysis of the stage 1 D/DBP rule. AWWA:1998; 91(4):137-47.

11- Mahmud H, Kumar A. A study of mass transfer in the membrane air stripping process. J
membrane sci. 2000; 179(12): 29-41.

12- Hammer MJ. Water Supply and Pollution Control. New York, Harper Collins College Publishers.
1993: 485- 491.

13- Samadi M, Nasseri S, Mesdaghinia A. A Comparative Study on THMs Removal Efficiencies
from Drinking Water through Nanofiltration and Air Stripping Packed-Column. Journal of Water
and Wastewater. 2006; 57:14-21.

14- James M. Montgomery. Inc., Water Treatment Principles and Design. John Wiley and Sons. New

York. 1985: 325-337.

15- Tchobamoglous G. Schroeder ED. Water Quality: Characteristics, Modeling and Modification,
Addison-Wesley Publishing Co., Reading, MA. 1985: 221-229.

16- Qasim SR. Wastewater Treatment Plants: Planning, Design and Operation, 2th ed., Technomic
Publishing Co., Lancaster, PA. 1999: 99- 107.

17- APHA. AWWA. WEF. Standard Methods for the Examination of Water and Wastewater. 20th
Ed. Washington APHA. 1998: 349- 361.

18- Humbert H, Gallard H, Suty H, Croue J. Natural organic matter (NOM) and pesticides removal
using a combination of ion exchange resin and powdered activated carbon (PAC). Water
Research. 2007; 42: 635-43.

19- Gifford J, George D, Adams V. Synergistic effect of potassium permanganate and PAC in direct
filtration systems for THMprecursor removal. J. Water Research. 1989; 23(10): 1305-12.

20- Amin M, Jaberian B, Sadani M, Hadian R. Evaluation of Powdered Activated Carbon Efficiency
in Removal of Dissolved Organic Carbon in Water Treatment. Journal of Health and
Environment, Tehran. 2010; 3(2):135-142.

21- Mitesh R, Noble D. Pervaporation air stripping process for removal of VOCs from groundwater.
J. Membrane Sciences. 2004; 241: 257-263.

22- Mahmud H, Kumar A. A study of mass transfer in the air stripping process. J. Membrane
Sciences. 2000; 179: 29-41.

23- Camper AK, Buls J, Goodrum L. Effects of powdered activated carbon on organic materials and
humic substances. Journal of American Water Works Association. 2002; 90: 42-52.

24- Farooq S, Misbahuddin M. Activated carbon adsorption and ozone treatment of a petrochemical
wastewater. EnvironmentalTechnology. 1991; 12: 147-59.


www.sid.ir

AY [S1P1LN-Y 9 kJ.QBs).) allauce k_,JT él}o Bia W)

Removal of Natural Organic Matter (NOMs) from Water Using
Air Stripping System

Dargahi Al pirsahebM*z, Poureshgh Y?, Dargahi N

1. Former Grad. Student of Environmental Health, Faculty of Public Health, Kermanshah University of
Medical Science, Kermanshah

2. Assistant Professor of Kermanshah Health Research Center, Kermanshah University of Medical Sciences

3. Student of Environmental Health, Faculty of Public Health, Tehran University of Medical Science,
Tehran

4. Employee education Pars Abad City

* Corresponding Author. Tel: +989123446880 Fax: +98831826007 E-mail: mpirsaheb@yahoo.com

Received: 1 Mar 2012 Accepted: 19 Jun 2012

ABSTRACT

Background & Objectives: Pollution of water resources to-organic matters and their
associated problems including taste, odor, and formation of disinfectant by-products require
evaluating removal methods for these materials from drinking water. This study aimed to
evaluate performance of organic matter removal from water using deaerating system.
Methods: A PVC pilot deaerator tower (diameter=15; height=140 cm) was designed,
constructed, and used for this study. The system was loaded in flow rates of 0.6, 0.8, 1, 1.2,
and 1.5 /min. Absorption of samples were measured at wavelength of 253.7 nm and COD
was determined for all samples.

Results: COD levels and absorption rates of samples decreased with time for flow rates of .6,
0.8, 1, and 1.2 1/min. However, absorption rates and CODs increased with increasing flow
rate (except for flow rate of 1.5 I/min).

Conclusion: Deaeration tower system has capability to remove organic matters from water
and the highest efficiency was observed at low flow rates. In addition, significant
relationships (R*>0.95) was observed between COD and absorption rates (except for flow
rate of 1.5 1/min), and that COD may be measured through determination of absorption rate at
UV wave length.

Key words: Natural Organic Matter; Absorption; Water Quality; Water Treatment;
Deaeration


www.sid.ir

